

# Antifungal Dosing in Critically Ill Patients

Scott J. Bergman · Isha Tyagi · Katie Ronald

Published online: 17 April 2010  
© Springer Science+Business Media, LLC 2010

**Abstract** This article reviews appropriate dosing for antifungals and emphasizes factors specific to the critically ill patient, along with drug pharmacokinetics and pharmacodynamics. The rationale for doses of the echinocandins (caspofungin, micafungin, anidulafungin), triazoles (fluconazole, voriconazole, itraconazole, posaconazole), amphotericin B (including lipid formulations), and flucytosine are discussed.

**Keywords** Antifungals · Echinocandin · Caspofungin · Micafungin · Anidulafungin · Triazole · Fluconazole · Voriconazole · Itraconazole · Posaconazole · Amphotericin B · Lipid formulations · Flucytosine · Combinations · ICU · Critical care · Pharmacokinetics · Pharmacodynamics · Dose

## Introduction

Fungal infections are on the rise in intensive care units (ICUs) because of invasive medical devices and resistance to standard therapies, causing the selection of pathogens. It is now well known that the time to effective treatment is important in determining outcomes of infected critically ill patients, and antifungal therapy is not an exception [1, 2]. If treatment is started at an inappropriate dose, however, the result may be diminished efficacy, increased frequency of resistance, or drug toxicity, all of which are avoidable poor outcomes. Patients in the ICU commonly have limited gastrointestinal absorption of oral medications, larger

volumes of distribution because of fluid overload, decreased plasma protein levels due to critical illness, and diminished or fluctuating renal function [3]. Few studies address whether standard dosing regimens of antifungal agents need to be changed for critically ill patients. To optimize antifungal dosing for invasive fungal infections in these patients, health care providers must combine the available literature regarding general pharmacokinetic changes in critically ill patients and available pharmacodynamic data for different antifungal agents, as well as specific patient factors.

## Echinocandins

Echinocandins (caspofungin, micafungin, and anidulafungin) are available only as intravenous (IV) formulations because of their large molecular size. They inhibit the synthesis of 1,3 beta-glucan, a polysaccharide that is an important part of the fungal cell wall. Because of this distinct mechanism of action, they are less toxic to the human cell, as they lack this target [4•]. Echinocandins exhibit concentration-dependent fungicidal activity for all *Candida* species, but are fungistatic against *Aspergillus* species [5]. From a pharmacodynamic standpoint, the ideal maximum concentration is 10 times the minimum effective concentration [6]. Echinocandins can be dosed once daily because they have a long half-life of 10–40 h and exhibit dose-proportional plasma pharmacokinetics. Caspofungin and micafungin are more than 95% protein bound, whereas anidulafungin experiences 80% binding [7]. They all distribute well into major organ sites, including the brain. Concentrations in the cerebrospinal fluid are low, however, and lack of activity against *Cryptococcus neoformans* makes echinocandins a poor choice for fungal meningitis. Caspofungin and micafungin are metabolized in

---

S. J. Bergman (✉) · I. Tyagi · K. Ronald  
Division of Infectious Diseases,  
Southern Illinois University School of Medicine,  
701 North 1st Street, Box 19636, Springfield, IL 62794, USA  
e-mail: ScBergm@siue.edu

the liver and then excreted in the feces (and a small amount in the urine); anidulafungin is degraded nonenzymatically in the plasma and then cleared by the liver, with less than 1% excreted unchanged in the urine [8].

Doses for the three commercially available echinocandins differ. The most commonly used echinocandin doses in critically ill patients when fungal infections are suspected include one 70-mg dose of caspofungin followed by 50 mg daily; 100 mg per day of micafungin; or a single dose of 200 mg of anidulafungin followed by 100 mg daily (Table 1). Loading doses of caspofungin and anidulafungin are used to reach steady state concentrations on the first day of treatment [7]. One might think that it would be necessary to decrease the dose of echinocandins frequently, as with other antifungals used in critically ill patients who have a high likelihood of end-organ damage, but a recent prospective study has proven otherwise [9]. When caspofungin was used clinically for either invasive candidiasis or aspergillosis, none of the patients suffered from worsening liver dysfunction or acute renal failure, regardless of their baseline hepatic or renal function. The use of this antifungal class is appealing in critically ill patients because none of the echinocandins need a dosage adjustment for renal insufficiency. Also, because the echinocandins are not dialyzable, no adjustment is needed for critically ill patients who are on dialysis. Caspofungin is the only echinocandin for which dosage adjustment is recommended when treating patients with hepatic dysfunction. In moderate liver failure (Child-Pugh scores 7–9), 35 mg daily should be used after the usual loading dose. Insufficient data exist to recommend dosing of caspofungin or micafungin in patients with more severe hepatic disease, but anidulafungin can be used at the normal dose in patients with Child-Pugh scores greater than 9 because little difference exists in plasma concentrations between these patients and patients with normal liver function [10]. High body weights and low serum albumin levels have affected echinocandin serum concentrations in some studies, but the clinical significance of these factors is not known because effective concentrations can persist for 96 h after one dose [11].

A recent multicenter, double-blind trial of high-dose caspofungin (150 mg/d) versus standard caspofungin treatment for adult patients with invasive candidiasis revealed that both regimens were effective and well tolerated [12•]. This was an important clinical finding because a paradoxical decrease in activity had been noted previously with higher doses in vitro [6]. The high-dose regimen had no better clinical outcomes and slightly more adverse events, however, so the utility of increasing echinocandin doses in the ICU remains to be seen. This type of study was possible because echinocandins as a class are known to be quite safe, causing only mild elevations in liver enzymes and bilirubin, along with occasional head-

aches, nausea, and vomiting. Rarely, they can cause a rash or anaphylactic reaction, but this effect is minimized by infusing each over at least an hour. In a meta-analysis comparing antifungal agents for invasive candidiasis, no significant differences in efficacy or adverse events were observed among the echinocandins [13]. Overall they have few drug interactions, as they are not significant substrates, inhibitors, or inducers of P-glycoprotein or the cytochrome P450 (CYP) enzyme system. This makes them attractive for use in critically ill patients that are receiving a number of other medications.

Over the past decade, echinocandins have emerged as an effective class of antifungals for treatment of ICU patients. Multiple studies have documented their clinical noninferiority to fluconazole, amphotericin B, liposomal amphotericin B, and even one another for the treatment of invasive candidiasis [14–16, 17••, 18••]. Although each echinocandin has different indications approved by government regulatory agencies, most experts consider their efficacy similar for the treatment of candidemia, esophageal candidiasis, intra-abdominal abscesses, peritonitis, and pleural space infections, as well as for empiric treatment of presumed fungal infections in febrile neutropenic patients and invasive aspergillosis in patients who are refractory to or intolerant of other therapies at the doses listed in Table 1.

Echinocandins have excellent in vitro activities against *Candida* species, and dosing may not need to be elevated beyond current recommendations. During a 6-year global surveillance period, the activities of all three remained consistent over time and over a wide geographic area, with most species having an MIC<sub>90</sub> less than 0.25 mcg/mL [19]. The minimum inhibitory concentration (MIC) for *Candida parapsilosis* may be elevated for all echinocandins, however, because of amino acid polymorphisms in the major subunit of the drug target, glucan synthetase [20]. Guidelines recently updated by the Infectious Diseases Society of America (IDSA) recommend an echinocandin for the initial treatment of critically ill patients with suspected invasive candidiasis because of their reliable activity and predictable safety [21••]. For infections due to *Candida glabrata*, the echinocandin should be continued, but for infections with *C. parapsilosis*, fluconazole or a lipid formulation of amphotericin B is preferred. De-escalating from an echinocandin to fluconazole is also recommended for patients who are clinically stable and found to have other isolates that are likely susceptible, such as *Candida albicans* or *Candida tropicalis*.

## Triazoles

Triazoles disrupt the fungal cell membrane via inhibition of cytochrome P450-dependent 14- $\alpha$ -demethylase. Inhibition of this enzyme prevents the conversion of lanosterol to

**Table 1** Dosing of antifungals for common indications in critically ill adults with normal renal and hepatic function

Drug and route of administration	Candidemia and other invasive candidiasis	Invasive aspergillosis	Esophageal and oropharyngeal candidiasis	Empiric treatment of febrile neutropenia	Prophylaxis of high-risk patients with immunosuppression	Endemic dimorphic fungi	Cryptococcal meningitis
Caspofungin IV	70 mg × 1, then 50 mg daily 100 mg daily	70 mg × 1, then 50 mg daily 150 mg daily	70 mg × 1, then 50 mg daily 150 mg daily	70 mg × 1, then 50 mg daily 150 mg daily	70 mg × 1, then 50 mg daily 50 mg daily	Not indicated	Not indicated
Micafungin IV	200 mg × 1, then 100 mg daily	200 mg × 1, then 100 mg daily	100 mg × 1, then 50 mg daily	200 mg × 1, then 100 mg daily	Unknown	Not indicated	Not indicated
Anidulafungin IV	800 mg (12 mg/kg) × 1, then 400 (6 mg/kg) daily	Not indicated	200–400 mg daily	Not indicated	400 mg daily	Coccidioidomycosis only: 400–800 mg daily	800 mg/d with AmB or 800–2000 mg with 5-FC and 400 mg/d step-down monotherapy
Voriconazole IV/PO	6 mg/kg q 12 h × 2, then 3–4 mg/kg q 12 h	6 mg/kg q 12 h × 2, then 4 mg/kg q 12 h	200 mg q 12 h	6 mg/kg q 12 h × 2, then 3–4 mg/kg q 12 h	400 mg q 12 h × 2, then 200 mg q 12 h	Not indicated	Not indicated
Itraconazole PO	Not recommended	200 mg q 8 h × 3, then q 12–24 h	200 mg daily	Not recommended	200 mg q 12 h	200 mg q 8 h × 3, then q 12–24 h	Not recommended
Posaconazole PO	Not recommended	200 mg q 6 h	400 mg q 12 h	Not recommended	200 mg q 8 h	200 mg q 6 h, then 400 mg q 12 h	Not indicated
Amphotericin B IV	0.5–1 mg/kg daily	1–1.5 mg/kg daily	0.3 mg/kg daily	0.7 mg/kg daily	0.1–0.5 mg/kg daily	0.5–1 mg/kg daily	0.7–1 mg/kg daily ± 5-FC
Lipid formulation amphotericin B IV	3–5 mg/kg daily	3–5 mg/kg daily	3–5 mg/kg daily	3–5 mg/kg daily	1–3 mg/kg daily	3–5 mg/kg daily	4–6 mg/kg daily ± 5-FC

*AmB* amphotericin B, *5-FC* flucytosine, *IV* intravenously, *PO* orally, *q* every

ergosterol, leading to the accumulation of methyl sterols and ultimately resulting in disruption of fungal cell growth and replication [8, 22, 23]. Each of the four triazole antifungals (fluconazole, voriconazole, itraconazole, and posaconazole) have differing affinities for the 14- $\alpha$ -demethylase enzyme, leading to differing potencies against *Candida* species and differences in fungistatic and fungicidal activity against various mycoses [22].

In *Candida* species, triazole antifungals most often exhibit fungistatic activity with efficacy correlating to an area under the curve (AUC)/MIC $\geq$ 25 [8, 24]. With regards to filamentous fungi, most data surround voriconazole, itraconazole, and posaconazole in the treatment or prevention of *Aspergillus* infections. Minimum plasma concentrations (C<sub>min</sub>) correlate with efficacy against *Aspergillus* species, with a C<sub>min</sub> greater than 500 ng/mL required for voriconazole and itraconazole; posaconazole requires a C<sub>min</sub> ranging from 700 to 1,500 ng/mL [24]. Each triazole has varying pharmacokinetic features and varying fungal activity, leading to special dosing considerations for critically ill patients.

### Fluconazole

Fluconazole has activity against most *Candida* species (except *Candida krusei*, owing to intrinsic resistance, and some strains of *C. glabrata*, owing to about 20% acquired resistance) [25, 26]. Fluconazole is recommended as a first-line treatment option for some nonneutropenic patients with suspected or proven candidemia, but usually not for those who are critically ill. It would be appropriate treatment for patients with mild-to-moderate illness and no previous exposure to azole antifungals or risk factors for *C. glabrata*. Fluconazole is most useful as step-down therapy from echinocandins or amphotericin B in patients with susceptible organisms [21••]. Fluconazole remains the systemic drug of choice for treatment of oral candidiasis (100–200 mg/d) or esophageal candidiasis (200–400 mg/d) [21••]. It is also used in treating coccidioidomycosis (400–800 mg/d) and *Cryptococcus neoformans* infections [27, 28•]. For critically ill patients with cryptococcal meningitis, fluconazole is most often used as step-down consolidation therapy (400 mg/d for 8–10 weeks) or suppressive maintenance (200 mg/d for 6–12 months), but it can be combined with amphotericin B, replacing flucytosine during induction therapy (Table 1) [29]. A 1200-mg daily dose has been shown to be as well tolerated as 800 mg for primary monotherapy if needed, and the safety of fluconazole is illustrated in the IDSA treatment guidelines for cryptococcal disease, in which doses up to 2,000 mg/d are recommended [28•, 30].

For critically ill patients with invasive candidiasis, a fluconazole loading dose of 800 mg or 12 mg/kg, followed

by 400 mg or 6 mg/kg daily, is recommended [21••, 22]. The loading dose allows steady state concentrations to be reached by day 2 of therapy [31]. Dosing in obese patients should be based on actual body weight when possible [32]. Appropriate fluconazole dosing becomes an important factor for optimal activity against *Candida* species. A 24-hour AUC/MIC less than 25 led to treatment failure in less than 10% of patients, based on six fluconazole studies [24, 33••]. To attain this goal, doses of 6 mg/kg daily are needed for isolates with susceptible MICs no higher than 8 mcg/mL, whereas doses of 12 mg/kg daily are needed for isolates with MICs of 16–32 mcg/mL in the susceptible dose-dependent range [24]. With AUC/MIC attainment so dependent on appropriate fluconazole dosing, another study in patients with candidemia assessed fluconazole dosing based on IDSA guidelines. Suboptimal empiric therapy was defined as doses less than 6 mg/kg, as occurred in 55% of patients with documented candidemia. Factors such as increased weight and a creatinine clearance greater than 50 mL per minute were independent variables that increased the risk of inadequate therapy [34].

Many of fluconazole's pharmacokinetic factors need to be considered when deciding a dose for a critically ill patient. Most patients will be started on IV fluconazole initially because of decreased gastrointestinal motility, but the oral formulation has greater than 90% oral bioavailability, allowing for an easy transition from IV to oral therapy. Another advantage in critically ill patients is that oral absorption is unchanged in patients receiving proton pump inhibitors or H<sub>2</sub> antagonists, as well as in patients receiving doses via a gastric tube [35]. Fluconazole has a lower volume of distribution and minimal protein binding when compared with other triazoles, but it still reaches therapeutic levels in the central nervous system (CNS) and other tissues [23, 35]. It is primarily excreted by the kidneys, making it the most useful antifungal for treatment of candiduria. If *C. glabrata* or pyelonephritis is suspected, then 400 mg daily should be considered; otherwise 200 mg is sufficient. With 60% to 70% of the drug excreted unchanged in the urine, a dose adjustment is needed for patients with renal dysfunction who are not on dialysis [23]. For patients with creatinine clearance less than 50 mL per minute, the daily dose should be reduced by 50% or the normal dose should be given every 48 h. Because of the low degree of protein binding, fluconazole is extensively removed by dialysis, with 25% to 40% of the dose removed in a 4-hour period [35]. For patients on intermittent hemodialysis, 100% of the dose should be given after each dialysis session [35]. The amount of fluconazole removed increases in continuous renal replacement therapy (CRRT). The recommended dose depends on the type of CRRT used. Continuous venovenous hemofiltration (CVVH) requires doses of 200 to 400 mg (3–6 mg/kg) every 24 h; continuous

venovenous hemodialysis (CVVHD) requires doses of 400 to 800 mg (6–12 mg/kg) every 24 h; and continuous venovenous hemodiafiltration (CVVHDF) requires 800 mg (12 mg/kg) every 24 h [36•]. Dosage adjustment for hepatic impairment is not necessary because of the high degree of renal clearance. Fluconazole is not metabolized via the CYP450 system but does have inhibitory activity on CYP-2C9 and CYP-3A4, leading to drug interactions, although fewer significant interactions occur than are seen with voriconazole and itraconazole [35, 37•, 38].

### Voriconazole

All *Candida* species, including *C. krusei* and *C. glabrata*, have the potential to be susceptible to voriconazole, although some cross-resistance does exist with fluconazole. *Aspergillus* species and rare molds such *Scedosporium* and *Fusarium* species also can be treated with voriconazole. Voriconazole is a first-line drug of choice for invasive aspergillosis and is considered as an alternative or step-down therapy for *Candida* infections [4•, 21••]. These indications, as well as its broad spectrum of activity, make voriconazole a relatively common therapy in critically ill patients. It is available in both IV and oral forms and has high oral bioavailability (>90%), which allows for ease in conversion of therapy [35]. For critically ill patients with invasive fungal infections, two 6 mg/kg doses of IV voriconazole are given 12 h apart on day 1, followed by 4 mg/kg IV twice daily, which can then be changed to oral therapy once the patient is stabilized and improving. With the IV loading dose, steady state is reached within 24 h; without the loading dose, it would take 5 days to 6 days to reach steady state [23]. Although it is not affected by stomach acid, one limitation of the oral form is that the bioavailability can be decreased by high-fat foods. The oral tablet should therefore be given 1 h before meals or 3 h after meals to optimize absorption. Continuous enteral supplementation ideally should be temporarily interrupted to allow optimal absorption of voriconazole [23, 35].

Voriconazole has a large volume of distribution with high tissue penetration, including excellent lung, CNS, and vitreous concentrations [21••, 35]. It is moderately protein bound (58%) and is extensively metabolized in the liver, primarily via CYP-2C19 [23, 35]. As a result, voriconazole exerts potent inhibition of enzymes such as CYP-3A4 and CYP-2C9, leading to numerous interactions with other drugs. In patients with severe hepatic impairment, dosage adjustments are necessary: the standard loading dose is still given, but it is followed by maintenance doses of only 2 mg/kg twice daily. Excretion of inactive metabolites occurs via the kidneys, with smaller amounts eliminated via the feces [35]. In patients with renal dysfunction or intermittent or continuous hemodialysis, no dosage adjust-

ment is necessary for the oral formulations, but the IV formulation is contraindicated for patients with creatinine clearance less than 50 mL/min because of concerns regarding accumulation of the cyclodextrin carrier vehicle used in the IV preparation, rather than proven toxicity of the active drug itself [23, 35].

As experience with voriconazole increases, interpatient and inpatient variability in voriconazole levels has become an evident problem, increasing the need for therapeutic drug monitoring. The fluctuation in levels can be attributed to various factors, including variable patient pharmacokinetics due to critical illness, drug interactions, or unpredictable differences in CYP-2C19 activity due to genetic factors associated with polymorphisms in this enzyme. About 15% to 20% of the Asian population has decreased CYP-2C19 activity, compared with about 1% to 3% of Caucasians [23, 35, 39•]. Because these factors can make levels vary widely, therapeutic drug monitoring is recommended for patients at risk of adverse effects or not responding to voriconazole therapy. Trough concentrations drawn after 2 days to 3 days of therapy should be within the range of 2 mg/L to 6 mg/L [8].

### Itraconazole

Itraconazole covers a wide range of invasive mycoses, including *Candida* species, *Aspergillus* species, and endemic fungi. Despite its large spectrum of activity, itraconazole's role in the most severe infections is limited and it should be used only as step-down, alternative, or salvage therapy because of its unpredictable and complex pharmacokinetic profile. It is now available only in oral formulations. Dosing recommendations for treating invasive infections include a loading dose of 200 mg three times a day for 3 days, followed by 200 mg once or twice daily. The loading dose reduces the time it takes to reach steady state, usually 7–14 days without use of the loading dose because of its long elimination half-life (24 h) [23]. Despite the loading dose, concerns remain regarding attainment of steady state owing to various complex pharmacokinetic factors.

The oral forms of itraconazole, both capsules and solution, are not readily absorbed, although the solution provides greater bioavailability than the capsules because its cyclodextrin carrier vehicle increases hydrophilicity. The capsule formulation is best absorbed in an acidic environment, so it is recommended to be taken with food or a cola beverage. Acid-suppressive medications (antacids, H2 antagonists, and proton pump inhibitors) significantly reduce absorption and can lead to subtherapeutic levels. In contrast, absorption of the oral solution is optimal in an empty stomach [23, 35]. In the ICU, patients are commonly



in need of stress ulcer prophylaxis and may be receiving continuous enteral nutritional supplementation via a gastric tube; both of these may compromise therapy by altering itraconazole levels.

Itraconazole is extensively metabolized in the liver via the cytochrome-mediated pathways (primarily CYP-3A4) to an active metabolite, hydroxyitraconazole, and exerts potent CYP450 inhibition leading to numerous drug interactions [8, 35]. It is excreted primarily through the feces, so dosage adjustment is not needed for renal impairment or hemodialysis. The increased elimination half-life in the setting of severe hepatic impairment warrants dosage adjustments.

Because of its complex pharmacokinetics and the wide interpatient and inpatient variability in levels due to various factors, therapeutic drug monitoring for both efficacy and toxicity is recommended for itraconazole when it is used in critically ill patients. Trough levels drawn after 5–7 days of therapy should be greater than 1 mcg/mL for therapeutic doses and greater than 0.5 mcg/mL for prophylaxis, as measured by high-performance liquid chromatography [39].

### Posaconazole

Posaconazole was approved by the US Food and Drug Administration (FDA) in 2006 for prophylaxis of invasive candidiasis and aspergillosis in severely immunocompromised patients at high risk of developing these infections. Despite the limited approval, it has a spectrum of activity that includes many invasive fungal infections, including endemic dimorphic fungi, zygomycetes, and *Fusarium* species. For prophylaxis, a dose of 200 mg given three times a day is recommended, but for treating invasive fungal infections, 800 mg should be divided two to four times a day. It is important to note that the daily dose cannot all be given at one time because of saturable absorption. Dosage adjustments for renal and hepatic impairment are unnecessary because posaconazole is excreted primarily as unchanged drug in the feces. It has a large volume of distribution with high tissue penetration into most tissues, except for the CNS, although it has been used successfully in patients with CNS fungal infections [35]. It is not metabolized through the CYP450 enzyme system, but it is a potent inhibitor of CYP-3A4, leading to numerous drug interactions.

Unfortunately, because of its pharmacokinetic properties, posaconazole has a limited role as empiric therapy in patients who are critically ill. The highly lipophilic structure limits the development of an IV formulation, leaving only an oral option at this time. This oral suspension must be administered with food or liquid

nutrition to optimize absorption, and recent data provide evidence that H<sub>2</sub> antagonists and proton pump inhibitors may decrease posaconazole levels [23, 35]. Both of these limitations are considerations and challenges in treating critically ill patients in the ICU. In addition to limited forms and bioavailability, the saturable gastrointestinal absorption prevents the use of a loading dose at the initiation of therapy. With an elimination half-life of about 24 h, steady state without a loading dose usually is not reached for 7–10 days [23]. This time lag limits the use of posaconazole as an empiric agent, but it can be an option for treating resistant fungi or as salvage therapy in critically ill patients who are intolerant of other antifungal agents.

### Amphotericin B

Amphotericin B is a polyene antifungal that consistently exerts fungicidal activity by attaching to sterols in the cytoplasmic cell membrane, leading to increased permeability. The result is concentration-dependent pharmacodynamics with a long post-antifungal effect that allows for infrequent dosing [24]. The best activity occurs at 4 to 10 times the organism's MIC, but it may plateau with repeated exposure, and only a fraction of amphotericin B is microbiologically active in tissue, regardless of plasma concentrations [40, 41]. Little else is known about its pharmacokinetic properties, even though the conventional formulation known as amphotericin B deoxycholate (AmBd) has been used in the United States since 1957. The metabolism and route of elimination for amphotericin B are not well understood. Because it is not absorbed orally, it is administered intravenously or occasionally intrathecally.

Although a dosage range exists for conventional amphotericin B (0.25–1.5 mg/kg per day), the usual dose is 0.7 mg/kg IV daily unless otherwise noted. Historically, the cumulative dose was monitored for a goal of 1.5–2.5 g. It was originally thought that a dosage of 0.3 mg/kg per day would be effective for all fungal infections, but it is now understood that this dose is suited only for treatment of minor infections such as urinary or esophageal candidiasis or for prophylaxis in immunocompromised patients [42]. Because of the improved safety of newer agents such as azole and echinocandin antifungals, amphotericin B is rarely used for prophylaxis or treatment of *Candida* infections, although it is still an effective salvage regimen in critically ill patients [43]. The role of amphotericin B lies in its broad spectrum when fungal infection is suspected but a specific pathogen has not been identified, such as for empiric treatment of fever in a neutropenic host. Antifungal therapy should be initiated in these patients if no response is noted after use of broad spectrum antibiotics. Because of widespread prophylaxis with azole antifungals and the

possibility of molds unresponsive to echinocandins, amphotericin B is well suited for use in this situation.

Amphotericin B is the drug of choice for cryptococcal meningitis and it also should be considered as initial treatment for endemic mycoses in critically ill patients. Induction therapy with 0.7 mg/kg per day for 2 weeks is the standard treatment (with flucytosine for Cryptococcal meningitis if possible) when used for these infections, but 1 mg/kg per day eliminated *Cryptococcus neoformans* more rapidly in one study [44]. Intrathecal doses of amphotericin B ranging from 0.1–1.5 mg (typically 0.5 mg) can be given as well if the CNS is infected, but this is usually given only to the most severely ill patients with refractory infections. *Aspergillus* species and zygomycosis also respond to amphotericin B, but surgery and higher doses (1–1.5 mg/kg per day for several months) are often required to achieve full resolution [45•]. High doses and long durations of this drug are more likely to cause nephrotoxicity, however [46]. Amphotericin B has a greater affinity for fungal ergosterol than for mammalian cholesterol, but its toxicity is not entirely selective. In patients with diminished renal function, the indicated dose may be decreased 50% (or ideally given every other day) to prevent further nephrotoxicity. Amphotericin B is poorly dialyzed, so no dosage change is needed in patients receiving hemodialysis or CRRT. In all patients, the dose should be infused over 4–6 h to reduce acute toxicities such as fever, chills, rigors, and cardiac arrhythmias. There is no evidence that additional distribution takes place in adipose tissue in obese patients, so dosing based on an ideal body weight can be used [32].

There are three lipid formulations of amphotericin B designed to limit the toxicities associated with the conventional form. Released in the 1990s, amphotericin B colloidal dispersion (ABCD), amphotericin B lipid complex (ABLC), and liposomal amphotericin B (L-AmB) have all shown efficacy similar to AmBd. The usual doses—3–5 mg/kg given as a single daily IV infusion—differ from AmBd dosing. They can also be infused more rapidly than conventional amphotericin B. ABLC and L-AmB can be given over 2 h, but ABCD should be administered no faster than 1 mg/kg per hour initially because its rates of infusion-related reactions are higher than those for the other lipid forms. No empiric dosage adjustment is indicated based on age or renal impairment for lipid formulations of amphotericin B [47]. Higher doses of L-AmB have been used for cryptococcal meningitis (6 mg/kg per day) and zygomycosis (10–15 mg/kg per day), although these doses have not been validated [45•, 48]. The AmBiLoad trial is the only randomized study of high loading doses for liposomal amphotericin compared with a standard regimen [49••]. To treat invasive aspergillosis, patients in this study received either 3 mg/kg or 10 mg/kg per day for 2 weeks and then all were administered 3 mg/kg per day. There was no

difference in efficacy between the two groups, but nephrotoxicity and hypokalemia were significantly more common with the higher-dose regimen.

## Flucytosine

Flucytosine is a pyrimidine analogue that inhibits DNA synthesis after it is taken up into cells by an enzyme specific to fungus. It is used for the treatment of cryptococcal meningitis in combination with another agent (usually amphotericin B) because of the rapid development of resistance when flucytosine is used by itself. This combination of therapy is associated with faster rates of cerebrospinal fluid clearance than amphotericin B alone or with fluconazole [50]. Fluconazole in doses up to 2,000 mg daily has also been combined with flucytosine to create an entirely oral regimen [51]. Optimizing the dose of flucytosine is important because the chemotherapeutic effect of flucytosine may cause significant bone marrow suppression. Its time-dependent pharmacodynamic activity requires that it be divided into four equal doses throughout the day. The pharmacodynamic goal is to exceed the organism's MIC for 40% of the dosing interval [24]. Traditionally, 150 mg/kg per day had been used in patients with normal renal function, but this dosage led to toxic plasma concentrations greater than 100 mcg/mL [42]. Lower doses of 75–100 mg/kg per day are appropriate when used in conjunction with a second antifungal agent [28•].

## Conclusions

Appropriate dosing of antifungals for critically ill patients should be based on pharmacokinetic, pharmacodynamic, and patient-specific factors. Appropriate dosing can be just as important to outcomes as starting effective therapy in a timely manner.

**Disclosure** No potential conflicts of interest relevant to this article were reported.

## References

Papers of particular interest, published recently, have been highlighted as:

- Of importance
- Of major importance

1. Morrell M, Fraser VJ, Kollef MH: Delaying the empiric treatment of *Candida* bloodstream infection until positive blood culture results are obtained: a potential risk factor for hospital mortality. *Antimicrob Agents Chemother* 2005, 49:3640–3645.

2. Patel GP, Simon D, Scheetz M, et al.: The effect of time to antifungal therapy on mortality in candidemia associated septic shock. *Am J Ther* 2009, 16:508–511.
3. Pea F, Viale P, Furlanot M: Antimicrobial therapy in critically ill patients: a review of pathophysiological conditions responsible for altered disposition and pharmacokinetic variability. *Clin Pharmacokinet* 2005, 44:1009–1034.
4. •• Walsh TJ, Anaissie EJ, Denning DW, et al.: Treatment of aspergillosis: clinical practice guidelines of the Infectious Diseases Society of America. *Clin Infect Dis* 2008, 46:327–360. *This article summarizes the evidence supporting the treatment of aspergillosis.*
5. Lewis JS 2nd, Graybill JR: Fungicidal versus fungistatic: what's in a word? *Expert Opin Pharmacother* 2008, 9:927–935.
6. Wiederhold NP, Kontoyiannis DP, Chi J, et al.: Pharmacodynamics of caspofungin in a murine model of invasive pulmonary aspergillosis: evidence of concentration-dependent activity. *J Infect Dis* 2004, 190:1464–1471.
7. Wagner C, Graninger W, Presterl E, Joukhadar C: The echinocandins: comparison of their pharmacokinetics, pharmacodynamics, and clinical applications. *Pharmacology* 2006, 78:161–177.
8. Mazzei T, Novelli A: Pharmacological properties of antifungal drugs with a focus on anidulafungin. *Drugs* 2009, 69(Suppl 1):79–90.
9. Constantin JM, Roszyk L, Guerin R, et al.: [Tolerance of caspofungin in intensive care unit: a prospective study] [in French]. *Ann Fr Anesth Reanim* 2008, 27(10):819–824.
10. Dowell JA, Knebel W, Ludden T, et al.: Population pharmacokinetic analysis of anidulafungin, an echinocandin antifungal. *J Clin Pharmacol* 2004, 44:590–598.
11. Gumbo T: Impact of pharmacodynamics and pharmacokinetics on echinocandin dosing strategies. *Curr Opin Infect Dis* 2007, 20:587–591.
12. • Betts RF, Nucci M, Talwar D, et al.: A multicenter, double-blind trial of a high-dose caspofungin treatment regimen versus a standard caspofungin treatment regimen for adult patients with invasive candidiasis. *Clin Infect Dis* 2009, 48:1676–1684. *This is the first clinical study to compare two different doses of caspofungin. The group receiving 150 mg per day did not have better outcomes than the standard-dose group.*
13. Gafter-Gvili A, Vidal L, Goldberg E, et al.: Treatment of invasive candidal infections: systematic review and meta-analysis. *Mayo Clin Proc* 2008, 83:1011–1021.
14. Dupont BF, Lortholary O, Ostrosky-Zeichner L, et al.: Treatment of candidemia and invasive candidiasis in the intensive care unit: post hoc analysis of a randomized, controlled trial comparing micafungin and liposomal amphotericin B. *Crit Care* 2009, 13:R159.
15. Mills EJ, Perri D, Cooper C, et al.: Antifungal treatment for invasive *Candida* infections: a mixed treatment comparison meta-analysis. *Ann Clin Microbiol Antimicrob* 2009, 8:23.
16. Mora-Duarte J, Betts R, Rotstein C, et al.: Comparison of caspofungin and amphotericin B for invasive candidiasis. *N Engl J Med* 2002, 347:2020–2029.
17. •• Reboli AC, Rotstein C, Pappas PG, et al.: Anidulafungin versus fluconazole for invasive candidiasis. *N Engl J Med* 2007, 356:2472–2482. *This is the first study to show a difference in outcomes for an echinocandin. Although the difference did not remain statistically significant 6 weeks after the end of therapy, fewer patients died while receiving anidulafungin.*
18. •• Pappas PG, Rotstein CM, Betts RF, et al.: Micafungin versus caspofungin for treatment of candidemia and other forms of invasive candidiasis. *Clin Infect Dis* 2007, 45:883–893. *This is the first clinical trial to demonstrate that there is no difference between micafungin (100 or 150 mg/d) and caspofungin.*
19. Pfaller MA, Boyken L, Hollis RJ, et al.: In vitro susceptibility of invasive isolates of *Candida* spp. to anidulafungin, caspofungin, and micafungin: six years of global surveillance. *J Clin Microbiol* 2008, 46:150–156.
20. Perlin DS: Resistance to echinocandin-class antifungal drugs. *Drug Resist Updat* 2007, 10:121–130.
21. •• Pappas PG, Kauffman CA, Andes D, et al.: Clinical practice guidelines for the management of candidiasis: 2009 update by the Infectious Diseases Society of America. *Clin Infect Dis* 2009, 48:503–535. *This is a summary of the evidence supporting treatments for candidiasis.*
22. Mohr J, Johnson M, Cooper T, et al.: Current options in antifungal pharmacotherapy. *Pharmacotherapy* 2008, 28:614–645.
23. Thompson GR 3rd, Cadena J, Patterson TF: Overview of antifungal agents. *Clin Chest Med* 2009, 30:203–215.
24. Lewis RE: Pharmacodynamic implications for use of antifungal agents. *Curr Opin Pharmacol* 2007, 7:491–497.
25. Pennisi M, Antonelli M: Clinical aspects of invasive candidiasis in critically ill patients. *Drugs* 2009, 69(Suppl 1):21–28.
26. Connor H, Bergman S: *Candida* susceptibility to fluconazole [abstract 1–131]. Presented at American Society of Health-System Pharmacists Midyear Clinical Meeting. Las Vegas, NV; December 5–10, 2009.
27. Galgiani JN, Ampel NM, Blair JE, et al.: Coccidioidomycosis. *Clin Infect Dis* 2005, 41:1217–1223.
28. • Perfect JR, Dismukes WE, Dromer F, et al.: Clinical practice guidelines for the management of cryptococcal disease: 2010 update by the Infectious Diseases Society of America. *Clin Infect Dis* 2010, 50(3):291–322. *This article summarizes the evidence supporting treatments for cryptococcal disease.*
29. Pappas PG, Chetchotisakd P, Larsen RA, et al.: A phase II randomized trial of amphotericin B alone or combined with fluconazole in the treatment of HIV-associated cryptococcal meningitis. *Clin Infect Dis* 2009, 48:1775–1783.
30. Longley N, Muzoora C, Taseera K, et al.: Dose-response effect of high-dose fluconazole for HIV-associated cryptococcal meningitis in southwestern Uganda. *Clin Infect Dis* 2008, 47:1556–1561.
31. Silling G: Fluconazole: optimized antifungal therapy based on pharmacokinetics. *Mycoses* 2002, 45(Suppl 3):39–41.
32. Bergman SJ, Speil C, Short M, Koirala J: Pharmacokinetic and pharmacodynamic aspects of antibiotic use in high-risk populations. *Infect Dis Clin North Am* 2007, 21:821–846.
33. •• Baddley JW, Patel M, Bhavnani SM, et al.: Association of fluconazole pharmacodynamics with mortality in patients with candidemia. *Antimicrob Agents Chemother* 2008, 52:3022–3028. *This study led to the establishment of an AUC/MIC  $\geq 25$  as the pharmacodynamic parameter most associated with efficacy.*
34. Garey KW, Pai MP, Suda KJ, et al.: Inadequacy of fluconazole dosing in patients with candidemia based on Infectious Diseases Society of America (IDSA) guidelines. *Pharmacoevid Drug Saf* 2007, 16:919–927.
35. Lipp HP: Antifungal agents—clinical pharmacokinetics and drug interactions. *Mycoses* 2008, 51(Suppl 1):7–18.
36. • Heintz BH, Matzke GR, Dager WE: Antimicrobial dosing concepts and recommendations for critically ill adult patients receiving continuous renal replacement therapy or intermittent hemodialysis. *Pharmacotherapy* 2009, 29:562–577. *This good review article gives dosing recommendations for renal replacement therapy in critically ill adults.*
37. • Bruggemann RJ, Alffenaar JW, Blijlevens et al.: Clinical relevance of the pharmacokinetic interactions of azole antifungal drugs with other coadministered agents. *Clin Infect Dis* 2009, 48:1441–1458. *This is another good review article, which discusses managing dosing for triazoles, along with their many drug-drug interactions.*
38. Nivoix Y, Leveque D, Herbrecht R, et al.: The enzymatic basis of drug-drug interactions with systemic triazole antifungals. *Clin Pharmacokinet* 2008, 47:779–792.
39. • Smith J, Andes D: Therapeutic drug monitoring of antifungals: pharmacokinetic and pharmacodynamic considerations. *Ther Drug Monit* 2008, 30:167–172. *This article reviews when it may*



- be necessary to conduct therapeutic drug monitoring for antifungals and why, and it discusses what concentrations to expect in patients in order to achieve efficacy and prevent toxicity.*
40. Andes D, Safdar N, Marchillo K, Conklin R: Pharmacokinetic-pharmacodynamic comparison of amphotericin B (AMB) and two lipid-associated AMB preparations, liposomal AMB and AMB lipid complex, in murine candidiasis models. *Antimicrob Agents Chemother* 2006, 50:674–684.
  41. Lewis RE, Wiederhold NP: The solubility ceiling: a rationale for continuous infusion amphotericin B therapy? *Clin Infect Dis* 2003, 37:871–872.
  42. Dismukes WE: Antifungal therapy: lessons learned over the past 27 years. *Clin Infect Dis* 2006, 42:1289–1296.
  43. Alvarez-Lerma F, Mariscal F, Quintana E, et al.: Use of liposomal amphotericin B in critically ill patients: a retrospective, multicenter, clinical study. *J Chemother* 2009, 21:330–337.
  44. Bicanic T, Wood R, Meintjes G, et al.: High-dose amphotericin B with flucytosine for the treatment of cryptococcal meningitis in HIV-infected patients: a randomized trial. *Clin Infect Dis* 2008, 47 (1):123–130.
  45. Petrikkos GL: Lipid formulations of amphotericin B as first-line treatment of zygomycosis. *Clin Microbiol Infect* 2009, 15 (Suppl 5):87–92. *This is the largest study to date of patients with zygomycosis treated with the lipid formulations of amphotericin B.*
  46. Pasqualotto AC: Amphotericin B: the higher the dose, the higher the toxicity [comment]. *Clin Infect Dis* 2008, 47:1110; author reply 1110–1111.
  47. Moen MD, Lyseng-Williamson KA, Scott LJ: Liposomal amphotericin B: a review of its use as empirical therapy in febrile neutropenia and in the treatment of invasive fungal infections. *Drugs* 2009, 69:361–392.
  48. Hamill RJ, Sobel J, El-Sadr W, et al.: Randomized double-blind trial of AmBisome (liposomal amphotericin B) and amphotericin B in acute cryptococcal meningitis in AIDS patients [abstract 1161]. Presented at the Interscience Conference on Antimicrobial Agents and Chemotherapy (organized by the American Society of Microbiology). San Francisco, CA; 1999.
  49. Cornely OA, Maertens J, Bresnik M, et al.: Liposomal amphotericin B as initial therapy for invasive mold infection: a randomized trial comparing a high-loading dose regimen with standard dosing (AmBiLoad trial). *Clin Infect Dis* 2007, 44:1289–1297. *A regimen with 10 mg/kg loading doses over 2 weeks showed substantially more toxicity than 3 mg/kg, without greater efficacy.*
  50. Brouwer AE, Rajanuwong A, Chierakul W, et al.: Combination antifungal therapies for HIV-associated cryptococcal meningitis: a randomised trial. *Lancet* 2004, 363:1764–1767.
  51. Milefchik E, Leal MA, Haubrich R, et al.: Fluconazole alone or combined with flucytosine for the treatment of AIDS-associated cryptococcal meningitis. *Med Mycol* 2008, 46:393–395.